



Test Report

No. 2077460/EC

Date : Oct 13 2006

Page 1 of 3

ASAHI KASEI CHEMICALS CORPORATION
HIBIYA-MITSUI BLDG, 1-2, YUYAKU-CHO 1-CHOME
CHIGODA-KU, TOKYO 100-8440 JAPAN

Report on the submitted sample said to be ALUMINIUM PASTE CR-8801 鋁粉漿 CR-8801.

SGS Job No. : 1034531
SGS Ref. No. : SZ10104171-2.2
Sample Receiving Date : OCT 09 2006
Testing Period : OCT 09 - 13 2006

Test Requested : (1-4) In accordance with RoHS Directive 2002/95/EC, and its amendment directives.
(5) To determine Beryllium, Nickel Contents in the submitted sample.

Test Method : (1) With reference to BS EN 1122:2001, Method B for Cadmium content.
Analysis was performed by ICP.
(2) With reference to EPA Method 3051A/ 3052 for Lead and Mercury content.
Analysis was performed by ICP.
(3) With reference to EPA Method 3060A & 7196A for Hexavalent Chromium content.
Analysis was performed by colorimetric method (UV-VIS).
(4) With reference to EPA Method 3540C/ 3550C for PBB/ PBDE content.
Analysis was performed by GC/MS.
(5) With reference to EPA Method 3051A/ 3052 for Beryllium and Nickel content.
Analysis was performed by ICP.

Test Results : Please refer to next page.

Conclusion : (1-4) Based on the performed tests on submitted sample, the results comply with the RoHS Directive 2002/95/EC and its subsequent amendments.

Signed for and on behalf of
SGS Hong Kong Ltd

Wan Chi Wai, Leo
Technical Manager

H 13994023